

CULP

Certificate of Compliance

ISSUED BY

CULP UPHOLSTERY FABRICS

2742-A TUCKER STREET EXTENSION

BURLINGTON, NC 27215

(336) 229-2562

COC#00311

Pattern's Allura base fabric has been tested to NFPA 701 Standard Methods of Fire Tests for Flame Propagation of Textiles and Films –Test Method #1. Based on the test results below the pattern tested meets the requirements of NFPA 701.

Specimen	After Flame (Seconds)	After Drip Mean (Seconds)	Weight Loss Mean (Percent)
10 Sample	0.0	0.0	21.62

Keyah Barksdale

Date: 9/17/2025

Keyah Barksdale
Quality Assurance Manager
Culp, Inc.